Test Report

No. SL527152664134TX

Date:Aug,12, 2019 Page 10f2

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description
Style No.
Buyer

Country of Destination
L/C No.

Other Information

Proposed Care Instruction

Test Performed
Sample Receiving Date
Testing Period

Test Result(s)

Signed for and on behalf of

28/1 AND 28/2 NM 100 PCT CASHMERE YARN ON CONE COLOR: RAW WHITE
190387 AND 19TD02

BAJRAYOGINI PASHMINA PVT. LTD. TAHACHAL 13, KATHMANDU, NEPAL
TEL:977-1-4273775, PAN NO.302669262 Email: brp.058 at thje rate gmail.com
EXIM CODE:3026692620152NP

Nepal

| L2%9719223
© THIS L/C NO.L252719223 AND DATE 190804 ALONG WITH

HARMONIC CODE NO OF MERCHANDISE: 5108.1011

D:FOR 100 PCT CASHMERE YARN ON CONE: FIBER LENGTH 34.2MM
THICK AND THIN 4.7 PLACE PER TPM CV :10 FIBER GRADE A+
PLUS MINUS 5 PCT IN QUANTITY AND AMOUNT IS ACCEPTABLE

Selected test(s) as requested by applicant

Aug,08,2019

Aug 08, 2019 - Aug 12, 2019

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested. For further details, please refer to the following page(s).

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

Hamm=

Hattie Chen
Account Executive
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Test Result

For Shr i
(ASTM D2259-02(Reapproved 2016)
Boiling water exposure: immerse the skeins for 30 min in a continuously rolling boiling water bath which contains
a 0.05% solution of wetting agent by weight.

Shrinkage (%)
After boiling water exposure +1.8

Remark: (+) Means shrinkage  (-)Means extension

Yarn Twist

{ISO 2061:2010)

T.P.M. 410 TPM PER SINGLE PLY
TP.M. 230 TPM PER DOUBLE PLY

Remark: T.P.M = Twist Per Metre

Fibre Content

(ISO 17751:2007; Microscopic Counting Method)

Cashmere (%) 100PCT

Remark: Trace Contamination found during testing which is in the error tolerances of the test method

Remark: (1) The test result is considered approximated owing to the nature of the test method.
(2) Calculations based on fibre density of Cashmere: 1.31

Fibre Diameter
(1SO-137-1975, By Projection Microscope )

Average Fibre Diameter 15.48
(um)

Number of fibres measured 600
(fibres)

Coefficient of Variation (%) 22.55
95% Confidence Limit (um) 15.4840.28

*** End of Report ***

'. ms- px
advised that information contal Muonul MI?M 9 mnmuu: intsrvention ‘and within tha limits M
clmunmmmnu,mcmm ruﬁm zammﬂlm this document does exonerate parties lo
fransaction from This mb‘
mmmmpmrmm-pmﬂn Any una the contant or

od or falsification
appearance of this m M'IMMI Mujmhmlululnmham law, UMIMIIMN

]
Attention o(h-rl the authentioity of testing IrIpo(' an report & cortificate plaase contact us l‘ telephone [B6.795) 8307 1441
or smail: CH. Doccheckilisgs. com
X Yishan

Dt SwngralChien. 200233 1 (B6-21) 61400866 1 (B6-21) B4856760 W SgGrTUp.Com e
P - 18- STENLMESIRINE MM 200233 1 (B6-21) 61400866 1 (B6-21) 4856763 o sgs.chinadsgs. com




	certificate-14
	certificate-15

